09

SERVICE DRAWING MODEL 2012NB 2

ITEM  PARTS ID DESCRIPTION PRICE/Baht ITEM  PARTS ID DESCRIPTION PRICE/Baht

MODEL NO. 2012NB 114 344068-9  POINTER 180 | 167  317260-0  SUPPORTER 310
: 115 266026-4  TAPPING SCREW BIND CT 4X12 30 [168  216011-7  STEELBALL56 20
116 3222291  GAUGE 140 | 169  931403-6  HEX.NUT M8 50
117 266040-0  TAPPING SCREW CT 4X25 50 | 170  922231-0  HEX. SOCKET HEAD BOLT M5X20 40
118 266173-1  TAPPING SCREW 5X30 60 |171  265846-3  H.S.SET SCREW(CUP POINT)M8X16 50
119 265736-0  SCREW M6X135 420 | 172 417030-8  GEAR COVER 180
120 323027-0  HALFNUT 370 | 173 266026-4  TAPPING SCREW BIND CT 4X12 30
121 231226-5  COMPRESSION SPRING 11 80 |174  211088-7  BALL BEARING 6000DDW 300
122 256688-6  PIN8 300 | 175  285698-6  BEARING RETAINER 33 110
123 2712962  KNOB 45 210 | 176  266026-4  TAPPING SCREW BIND CT 4X12 30
124 272028-0  HANDLE 160 280 | 177 256226-4  PIN4 50
125  961012-7  STOPRING E-6 20 | 178  252164-8  HEX.NUT M10-17 100
126 951122-8  SPRING PIN 4-28 50 179  226791-7  STRAIGHT BEVEL GEAR 15 250
127 266086-6  HEX. SOCKET HEAD BOLT M5X16 80 |180  317260-0  SUPPORTER - 310
128 317760-0  JOINT 170 | 181  216011-7  STEELBALL56 20
129 417032-4  GAUGE 150 | 182  931403-6  HEX. NUT M8 50
130 816358-5  SCALE LABEL 70 | 183  922231-0  HEX. SOCKET HEAD BOLT M5X20 40
131 266240-2  HEX. SOCKET HEAD BOLT M10X25 160 | 184  265846-3  H.S.SET SCREW(CUP POINT)M8X16 50
132 153781-6  TOP COVER COMPLETE 2500 | 185  417030-8  GEAR COVER 180
133 417036-6  TOOL BOX HOLDER 240 | 186  266026-4  TAPPING SCREW BIND CT 4X12 30
134 165379-7  CHIP COVER 650 | 187  317762-6  MAIN FRAME 4730
135  417086-6  TOOL BOX HOLDER 240 | 188  240003-4  FAN 80 260
136 265716-6  SCREW M5X10 180 | 189  941051-3  FLAT WASHER 4 20
137 265995-6  TAPPING SCREW 4X18 40 |190 9111042  PAN HEAD SCREW M4X6 30
138 265995-6  TAPPING SCREW 4X18 40 |AO1  762014-4  MAGNETIC HOLDER 390
139 344816-6  TABLE PLATE 1110 | A02  782203-5  SOCKET WRENCH 9 390
140 266026-4  TAPPING SCREW BIND CT 4X12 30 |A03  783208-8  HEX. WRENCH 2.5 80
141 344819-0  GUIDE PLATE 170 | A04  762016-0  BLADE GAUGE 320
142 911128-8  PAN HEAD SCREW M4X16 30 |A08  824002-0  PLASTIC CASE 270
143 417040-5  SIDE COVER 710
144  344820-5  SIDE BEAM 220
145  922323-5  HEX.SOCKET HEAD BOLT M6X16 80
146 251217-0  + BINDING HEAD SCREW M8 150
147 253932-2  WAVE WASHER 10 30
148 911108-4  PAN HEAD SCREW M4X8 20
149 3448182  ARM 150
150  344817-4  SUB TABLE PLATE 650
151 266240-2  HEX. SOCKET HEAD BOLT M10X25 160
152 266213-5  H.S.SET SCREW(FLAT POINT)M5X12 110
153 323925-4  SCREW L 860
154  331562-0  COLUMN 20 890
155  317763-4  TABLE 4220
156 323924-6  SCREW R 1190
157  151886-6  SIDE COVER COMPLETE 570
158 911128-8  PAN HEAD SCREW M4X16 30
145 159  232195-3  LEAF SPRING 110
: LJ 160  266026-4  TAPPING SCREW BIND CT 4X12 30
0 W 161 2110887  BALL BEARING 6000DDW 300
’ | ‘ 162  285698-6  BEARING RETAINER 33 110
) W 141 163 266026-4  TAPPING SCREW BIND CT 4X12 30
164 256226-4  PIN4 50
165  252164-8  HEXNUT M10-17 100
L 166 2267917  STRAIGHT BEVEL GEAR 15 250




